
 
 

 

 

 

 

 

 

 

 

 

 

Wastewater Process 

Intensification Workshop 
May 17th, 2022 

 
 



  
 

 
 
 

2 
 

Table of Contents 
 

Purpose of this Workshop............................................................................................................................. 3 

Circle and Transfer-In .................................................................................................................................... 3 

Hopes and Fears ............................................................................................................................................ 4 

Storytelling .................................................................................................................................................... 8 
[...]
• More engagement with “green” projects to reduce 
costs to rate payer 

• Unknown 

• Ontario too conservative? 

• Passage of time and no action supporting the intent 

• Risk on innovative projects! 

• Access to funding – growth  funding 

• Limited municipal budgets 



  
 

 
 
 

7 
 

• More funding focused on early stages of adopting a 
technology (integrated) 

• Holistic master planning (CC, AM, process, ops) 

 

Table 9: Group 9 Hopes and Fears 

Hopes Fears 

• Learn from peers 

• Collaboration – w/t – key for success 

• Practical insights 

• Awareness on need 

• Applicable to all S/M/L 

• Scale up 

• Failure 
o Contingency 
o Compliance 
o Change 

• Too big to get it done 

• Of inaction 

 

Table 10: Group 10 Hopes and Fears 

Hopes Fears 

• Get the big picture 

• Digitalization can play an important role 

• Better future 

 

• Not enough knowledge 

• Digitalization – is it in the right direction? 

• Investment for innovation 

• No fear 

 
 
Table 11: Group 11 Hopes and Fears 

Hopes Fears 

• Collaboration between municipal and 
industry/academia 

• Learning new technology at larger scale 

• New research projects to move from bench to pilot 
scale 

• Learning from people with different expertise 

 

• Lack of funding for research 

• Fear of failure – leading to loss of innovation 

• Operators’ adaption to new technologies 
 

 



  
 

 
 
 

8 
 

Storytelling 

 
All participants were able to choose two of five storytelling opportunities listed below to learn about a particular site who 
chose to implement wastewater intensification. They learned about why they chose it, what it meant for that particular site 
and what impacts it had. Challenges were also shared. Storytelling is an overlooked way to communicate as we often default 
to PowerPoint presentations. Storytelling is an innate part of who we are as humans and is a powerful way to share in a 
relatable way that makes the speakers feel accessible, questions are fielded easily and fluidly and there is a sense of trust and 
intimacy that is difficult to re-create in presentation mode. There is a time and place for both presentations and storytelling.  

 

1. The Region of Waterloo Hespeler WWTP (Includes a non-nitrifying extended aeration process), Olav Natvik, Stantec 

 
During the course of a major upgrade project, the Region of Water became interested in the potential of membrane aerated 
biofilm reactor (MABR) technology to future-proof the plant and meet imminent ammonia effluent limits.   An engineering 
study concluded that MABR would improve nutrient removal and deliver significant capital cost and process aeration energy 
savings while also preserving space onsite.  MABR technology was piloted and is now being implemented at full-scale.  The 
project is in the final stages of construction 

 

2. North Toronto Treatment Plan - Kelly Frensch, CIMA + Eliav Eini, Toronto Water 

 
Upgrades at the North Toronto Treatment Plant are underway to restore the treatment capacity to its rated capacity of 45.5 
MLD from its current average daily flow of 18.5 MLD, while providing a high level of nitrification and energy efficiency. The 
City has a unique opportunity for a full-scale head-to-head evaluation of innovative technologies such as MABR, and five 
different types of diffusers at a plant where the inlet flow rate can be controlled.  Technologies are being evaluated for their 
energy consumption and level of enhanced treatment in a compact footprint. 

 

3. Improving lagoon capacity and performance with a simple, low-energy solution – Wudneh Shewa, Bishop Water 
Technologies 

  
After completing its master plan, a growing community was considering replacing the WWT lagoon to increase capacity and 
achieve discharge requirements. Instead, lagoon process intensification with an in-situ IFAS system enabled the municipality 
to improve cold-weather ammonia removal, achieve continuous discharge and increase capacity – for less than half the cost of 
a mechanical WWTP alternative.  
 

4. Singapore – Digital Twins – Tim Constantine, Jacobs 

 

Digital twins, simply put, are a digital representation (a model!) of the WWTP that is tied to plant information (e.g. SCADA and 
lab information). Over time, the Digital Twin can essentially be calibrated to how the plant operates using Machine Learning 
techniques.  It can then be used either as (1) a support tool for operations staff, as the Digital Twin can create predictions on 
the current “health” of the plant (creating something like a weather forecast), or (2) used to control some of the plant 
operations such as RAS rate, etc. to maximize available capacity.  

 

5. Metro Water Recovery, Resource Recovery facility, Denver – Art Umble, Stantec 

 

The challenge facing the district was limited capacity due to shallow secondary clarifiers greatly limiting the solids loading 
rate. The intensification method applied was use of hydro cyclone technology (InDENSE™ from World Water Works, Inc.) to 
promote biomass granulation, thereby increasing the rate of settleability of the biomass.   



  
 

 
 
 

9 
 

 

Case Studies 

 
To activate learning through application, each table worked on the same three case studies. These case studies are from real 
municipalities in Ontario, and they wished to remain anonymous. The case studies are below and so are the suggested 
solutions and key considerations that were shared by different tables during the workshop.  

 

Case Study # 1 
 

Challenge: 

A fast-growing small community near a large urban area needs to expand the capacity of its wastewater treatment plant and 

address aging infrastructure. The plant discharges to a small receiver so it must meet stringent effluent limits, which will 

become more stringent when the plant treatment capacity is increased. Currently, operators are challenged managing the 

current treatment process, which includes managing steadily increasing biosolids volumes in recent years. Also, the treatment 

plant receives odour complaints from neighbours. Odours come primarily from the digester and the equalization ponds. 

Current State: 

The treatment plant is an extended aeration process with effluent filtration and UV disinfection. A process diagram is shown 

below. 



  
 

 
 
 

10 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

The current rated capacity is 3,400 m3/d with a peak day capacity of 8,900 m3/d. The population is projected to grow to 15,000 

people in 2041 from the current 10,000, and a capacity increase to 5,100 m3/d is needed to service the town to 2041. Sewage 

flows are over 80% of plant capacity and steadily increasing. The current and future effluent objectives and limits are: 

Parameter 
Current capacity of 3,400 m3/d Future capacity of 5,100 m3/d 

Objective (mg/L) Limit (mg/L) Objective (mg/L) Limit (mg/L) 

cBOD5 4.0 5.0 4.0 5.0 

TSS 4.0 5.0 4.0 5.0 

TAN 
(Oct 1 – May 31) 

2.0 2.4 1.1 1.2 

TAN 
(June 1 to Sept 30) 

0.5 0.8 0.35 0.4 

TP 0.12 0.25 0.09 0.12 

NO3-N N/A N/A 10.0 13.0 

pH 6.0-9.5 6.0-9.5 6.0-9.5 6.0-9.5 

E.coli 100/100 mL N/A 100/100 mL N/A 

Note: Objectives and limits are monthly averages and geometric mean for E.coli. pH is single sample result. 

Biosolids are land-applied in accordance with the Nutrient Management Act. 

Constraints: 

- Maintain affordable water and sewer rates. 

- Minimize the impact on neighbouring residences and businesses from odours and traffic. 

- A relatively fast solution is required to address the community’s rapid growth. 

Discussion Questions: 

1. What is a possible intensification solution? 

2. What are some benefits of the solution (financial, social and environmental)? 



  
 

 
 
 

11 
 

3. What are some challenges? 

4. What are potential actions to implement the solution? 

Shared Solutions: 

Group A 

• 50% increase in capacity 

• IFAS handles solids without overloading 

• Wet weather ponds for equalization of the peaks 

• Fix the peak in aerobic digestion and have thicker sludge going in 

• Only if these don’t work will I recommend increasing the size of the plant 

Group B 

• Implement settling in the holding pond to have some removal 

• MABR 

• Anaerobic digestion 

Group C 

• Retrofit for denitrification/nitrification 

• Membrane type technology 

• Build more capacity on the digester or provide storage  

Group D 

• Floating aerators on top of ponds 

• Remove ponds 

• Dewater solids and bring solids to a larger facility 

• Aerobic digester can be used as an extra aeration tank and turn one of the tanks anaerobic for 

nitrification/denitrification 

 

Case Study #2 
 

Challenge: 

A small community in Northern Ontario is experiencing growth. Wastewater is treated in a continuous discharge sewage 

lagoon that is nearing its treatment capacity. The effluent requirements include a limit on Total Ammonia Nitrogen, and at 

times the treatment plant can struggle to meet it in cold months. 

 

Current State: 

The lagoon system has two aerated cells. A process diagram is shown below. 



  
 

 
 
 

12 
 

 

Flow rates at the lagoon are over 80% of the rated capacity of 400 m3/d, so planning for a capacity increase is needed. The 

effluent objectives and limits are: 

Parameter Objective Limit 

cBOD5 15 mg/L 20 mg/L 

TSS 20 mg/L 30 mg/L 

TAN 5.0 mg/L 6.0 mg/L 

TP 0.4 mg/L 0.6 mg/L 

pH 6.5 - 8.5 inclusive 6.5 – 9.0 inclusive 

E.coli 150 CFU/100 mL 200 CFU/100 mL 

Note: Objectives and limits are monthly averages and geometric mean for E.coli. pH is single sample result. 

Constraints: 

• Affordable solution that is not capital intensive 

• Lack of financial tools available to the municipality (e.g. small rate-payer base) 

• Implementing upgrades can take a significant amount of time 

Discussion Questions: 

1. What is a possible intensification solution? 

2. What are some benefits of the solution (financial, social and environmental)? 

3. What are some challenges  

4. What are potential actions to implement the solution? 

 

 



  
 

 
 
 

13 
 

Shared Solutions: 

Group A 

• UV for the E.Coli 

• Geotubes for sludge 

• Anaerobic pond in the beginning 

• Chemical addition for P removal 

• Adding IFAS system 
 

 Group B 

• Add MABR between cell 1 and cell 2 or after cell 2 

• Modular membranes 
 

Group C 

• Do a pilot; take smaller step to reach the solution 
 

 

 
 
 



  
 

 
 
 

14 
 

Case Study #3 
 

Challenge: 

A medium-sized community needs to upgrade and potentially expand its wastewater treatment plant. Preliminary design 

work revealed the cost of improvements are much more than originally budgeted. The community is now looking to scale 

down the project to a retrofit that maximizes use of existing infrastructure. 

 

Current State: 

The treatment plant uses a conventional activated sludge treatment process. Disinfection is by chlorination/de-chlorination. A 

process diagram is shown below.  

 

 

 

 

 

 



  
 

 
 
 

15 
 

The current rated capacity is 9,100 m3/d with a peak flow capacity of 21,000 m3/d. A process review was recently completed 

and found the key performance limiting process was the aeration basin at current flows, as shown in the Performance 

Potential Graph, below. 

 

The current and effluent limits are: 

Parameter Limit (mg/L) Target* 2021 Performance 

cBOD5 25.0 N/A 6.8 

TSS 25.0 N/A 5.8 

TP 1.0 0.3 0.13 

*Total Phosphorus target is for a regional water quality program. There are no effluent objectives. There are no limits for Total 

Ammonia Nitrogen but they may be required if capacity is expanded. 

 

A key consideration is the plant does experiences high wet weather flows that can cause bypasses of the secondary treatment 

process. Improvements to the collection system has helped reduce raw sewage flows (2021 flow was 70% of capacity). 

Constraints: 

- Expansion is challenging because of bedrock close to the surface. 

- Expansion of the aeration basins to current standards would require relocating the primary clarifiers. 

- Affordability. 

Discussion Questions: 

1. What is a possible intensification solution? 

2. What are some benefits of the solution (financial, social and environmental)? 

3. What are some challenges  

4. What are potential actions to implement the solution? 

 

Shared Solutions: 

Group A 

• BOD removal with CEPT 

• Pass solids through digestion for methane production 



  
 

 
 
 

16 
 

• This means less aeration 

• Keep aeration the same 

• Free chlorine 
 

Group B 

• Biggest problem feed flow – implement step feed 
 

Group C 

• Look where the flow is coming into – influent infiltration 
 

Key Learnings and Take Aways 
 

Each table was asked to record their key learning and take aways from this workshop. The purpose of sharing these together is 
so the oneness isn’t only on the individual to gather all the potentials learnings on their own. Sharing what resonated with one 
might help another digest and integrate a learning. The complete list of learnings from all tables are listed below. 

 

Table 12: Key learnings and take aways 

Key learnings and take aways 

• Have a bold vision 

• Collaborate with different stakeholders – brings out creativity 

• Systems is important thinking 

• Learned a lot of new technical stuff in wastewater treatment 

• Learning about alternative nitrogen removal tech 

• Maximizing the benefits of existing facilities with energy savings and recovery 

• Fine line between innovation and being a guinea pig 

• Taking an unbiased and objective view of innovation ideas (optimize your excitement) 

• Functional test plant at City of Toronto 

• Sharing of ideas between stakeholders 

• Continue to develop purchasing strategies and procedures 

• Benefit of starting pilot projects as a cost savings to test potential solutions 

• Benefits of having workshops in person again 

• Enjoyed real case studies with variety (example MABR’s, Digital Twins) 

• Pilot studies important – proof/demonstration – convincing public funders 

• Diverse perspectives (tech, municipalities, academia) 

• Hopes/fears – getting buy-in – piloting might help 

• Don’t dismiss new tech! Talk to /learn from others – networking, piloting 

• Innovation requires partnerships – municipalities, engineers, tech providers, diverse perspectives 

• Get over fear of innovation 

• Process intensification is a strategy – not a project 

• Simple is better…when possible 

• Piloting is a low-cost way to get buy-in 

• Talk to operators who have real-life experience 



  
 

 
 
 

17 
 

• How we procure is a challenge 

• Piloting works 

• There are many approaches to intensification 

• The market needs are important 

• Intensification is not only technology 

• The problems are broad 

• Many different stakeholders (consultants, muni, academia, government, industry) 

• The definition of intensification is unique in water industry 

• Barriers and benefits of intensification 

• Case studies of intensification 

• History of intensification 

• An effective forum for workshop 

• Importance of OWC for leading 

• Reinforcement of collaboration as a key for achievement of goals 

• Intensification can also mean retrofitting existing infrastructure 

• Marketing of products for recovery initiatives 

• For case study work it is important to see all perspectives 

• How to convince clients of new technology – pilot demonstration 

• Regulation, compliance, needs of stakeholders 

• Leadership & Vision 

• New drivers e.g., Climate change actions 

• Simple solutions to complex problems 

• Finding market for recovered resources 

 

Closing Circle 

 
To wrap up the workshop, we passed the mic around the room and invited participants to share a final thought into our 
“collective circle”. Participants were able to pass or to share with no pressure from the room.   We captured some of the words 
and sentiments that were shared.  

 

• Would love to stay in touch with this group 